
Provider Of High-end Water Treatment 
Equipment Services

Global Leading

高端水处理设备服务提供商
全球领先的

江苏力鼎环保装备有限公司美净商用设备（苏州）有限公司



LiDing was born from our pursuit of a better life. Twenty years ago, when wastewater treatment equipment in China was still in its early stage, our founder, 

Ms. Mary Yuan, realized that wastewater problems affect the health of all people. She hoped that every drop of wastewater could be turned into clean water, 
[...]
味能得到有效隔绝，对周边居民和环境影响微乎其微。

耐腐耐久，使用寿命长：主要结构通常采用玻璃钢、碳钢防腐等材料，具有良
好的耐腐蚀性能，能适应地下潮湿环境，使用寿命长。

运行稳定，抗冲击性强：地下环境温度相对恒定，有利于微生物生长，使生物
处理过程更加稳定，对水质和水量变化的耐受能力较强。

自动化运行，管理简便：采用全自动智能控制系统，可实现无人值守、远程监
控与故障报警，日常维护管理简便，运行成本较低。

工艺流程 Technical process

Equalization tank
调节池

Sludge tank
污泥池

Anaerobic  tank
厌氧池

Raw water
原水

Anoxic tank
缺氧池

Sludge discharge
污泥排放

Aeration tank
曝气池

Clarity tank
清水池

Disinfect tank
消毒池

Disinfect
消毒

Compliance discharge
达标排放

Sludge reflux
污泥回流

Aeration
曝气

Processing capacity : 5-100m³/d

Ground mounted in stallation

地上式安装

产品特点 Product Features

The above data is for reference only. Parameters and options require mutual confirmation between both parties, and other models can be customized.Pictures are for illustrative purposes only. The final product is subject to the 
actual object. The company reserves the right of final explanation.

以上数据仅供参考。参数和选项需经双方共同确认，其他型号可定制。图片仅供参考。最终产品以实物为准。本公司保留最终解释权。

LD-11 LD-12



LD-JM MBR/MBBR Sewage Treatment Plant , with a daily processing capacity of 100-1000 tons per unit, can be combined up to 

10000 tons. The box is Made of carbon steel and stainless steel materials, acid and corrosion resistant and is disinfected with UV, 

which has stronger penetration and can kill 99.9% of bacteria. The core membrane group is reinforced with a hollow fiber mem-

brane lining. Widely used in sewage treatment projects such as small towns, new rural areas, sewage treatment plants, rivers, 

hotels, service areas, airports, etc

力鼎集装箱污水处理设备，日处理能力为每台100-1000吨，可组合高达10000吨。箱体采用碳钢和不锈钢材料制成，耐酸、耐腐蚀，紫外

线消毒，渗透性强，可杀死99.9%的细菌。核心膜组采用内衬增强型中空纤维膜。广泛应用于生活污水、餐厅/餐饮污水、食品工业污水、

酿造工业污水、医院污水、机场污水、服务区污水等污水处理项目。

集装箱污水处理设备
LD-JM-MBR/MBBR 

Option:
Solar power system

Sludge dryer system

50%Sludge reduce system

Grease Trap

Online analyse

选配:
太阳能发电系统

污泥干燥机系统

50%污泥减量系统

隔油池

线上平台

Highly Integrated: Multiple treatment units are compactly integrated within a 
standard container, resulting in a compact structure.

Easy Mobility: Designed with the standard container form and transport function, it 
can be quickly relocated to different sites and reused.

Rapid Deployment: Pre-fabricated in the factory, it only requires simple on-site 
connection, significantly shortening the construction and installation cycle for a 
"plug-and-play" solution.

High Adaptability: Its modular design allows for easy capacity expansion, and it can 
be customized with specific processes to suit various decentralized scenarios like 
rural areas, scenic spots, and construction sites.

Smart Operation: It is typically equipped with an automated control system that 
supports remote monitoring and unattended operation, reducing the dependency on 
specialized maintenance.

Cost-Effective: It eliminates the need for extensive civil works, resulting in lower 
initial investment and a faster construction cycle, enabling quick commissioning and 
return on investment.

高度集成：将多个处理单元紧凑集成于标准集装箱内，结构紧凑。

移动便捷：具备标准集装箱的外形与运输功能，可快速转移至不同地点，重复
使用。

快速部署：工厂预制，现场只需简单对接，极大缩短了施工和安装周期，实现
“即运即用”。

灵活适应：模块化设计便于扩容，并能通过定制工艺，适应农村、景区、工地
等多种分散式场景。

智能运维：通常配备自动化控制系统，支持远程监控与无人值守，降低了对专
业运维的依赖。

成本效益：省去大量土建工程，初始投资更低，建设周期快，能快速投入使用
并产生回报。

Basket screen
提篮格栅 缺氧池 好氧池 消毒系统 加药系统MBR池

Anoxic Tank Aerobic Tank MBR Tank Disinfection System Dosing System

BOD5(mg/l) Ammonia(mg/l)
氨

SS(mg/l) Faecal coliform (CFU/100mL)
粪大肠菌群

510
Effluent

出水
5 50

Capacity

Power

Daily Power consumption

Shipping type

处理能力

功率

日用电量

运输类型

50m³/d

6kw

70kw.h

40HQ

75m³/d

6.5kw

95kw.h

40HQ

100m³/d

7kw

100kw.h

Bulk cargo

200m³/d

10kw

180kw.h

Bulk cargo

300m³/d

13kw

200kw.h

Bulk cargo

500m³/d

16kw

275kw.h

Bulk cargo*2

600m³/d

17kw

290kw.h

Bulk cargo

Processing capacity : (≤1000m³/d)    

工艺流程 Technical process

设备参数 Product parameters

Equalization tank
调节池

Sludge tank
污泥池

Anaerobic  tank
厌氧池

Raw water
原水

Anoxic tank
缺氧池

Oxygen tank
好氧池

MBR tank
MBR池

Disinfect tank
消毒池

Control room
控制间

Disinfect
消毒

Compliance discharge
达标排放

Sludge reflux
污泥回流

Aeration
曝气

Sludge discharge
污泥排放

The above data is for reference only. Parameters and options require mutual confirmation between both parties, and other models can be customized.Pictures are for illustrative purposes only. The final product is subject to the 
actual object. The company reserves the right of final explanation.

以上数据仅供参考。参数和选项需经双方共同确认，其他型号可定制。图片仅供参考。最终产品以实物为准。本公司保留最终解释权。

产品特点 Product Features

LD-13 LD-14



Liding Containerized MABR Equipment is an innovative, container-based wastewater treatment system built upon Membrane Aerated Biofilm 
Reactor (MABR) technology. It highly integrates core MABR membrane modules, control systems, and other components within standard contain-
ers, enabling factory prefabrication and rapid on-site deployment. Its most distinctive feature is the use of gas-permeable membranes to supply 
oxygen directly to the attached biofilm, which can achieve energy savings of up to 75% compared to traditional aeration. Furthermore, it allows 
for simultaneous nitrification and denitrification within a single reactor, ensuring highly efficient nitrogen removal. The system boasts characteris-
tics such as a small footprint, low sludge production, stable operation, and ease of intelligent management. It is well-suited for wastewater 
treatment projects in residential complexes, schools, office buildings, hotels, hospitals, shopping malls, scenic areas, and similar applications.

力鼎集装箱MABR工艺设备是一种基于“膜曝气生物膜反应器”技术的创新型集装箱式污水处理系统。它将MABR核心膜组件、控制系

统等高度集成于标准集装箱内，实现了工厂预制和快速部署。其最大特点是利用透气膜直接向附着的生物膜供氧，可比传统曝气节能

高达75%，并能在单一反应器内同步进行硝化与反硝化，高效脱氮。该系统具有占地面积小、污泥产量低、运行稳定、易于智能化管理

等特点，非常适用于小区，学校，写字楼，酒店，医院商场，景区等污水处理项目。

膜曝气生物膜反应器
LD-JM-MABR 

High Integration, Rapid Deployment: All core process equipment and control 
systems are integrated within standard containers, allowing for factory prefabrication 
and rapid on-site installation, significantly shortening the construction cycle.

High Efficiency & Energy Saving, Low Operational Cost: Utilizes breathable 
membranes for direct oxygen supply with extremely high transfer efficiency, reducing 
energy consumption by 70-75% compared to traditional aeration.

Enhanced Nitrogen Removal, Effective Treatment: Achieves simultaneous 
nitrification and denitrification within a single reactor, resulting in high nitrogen 
removal efficiency and superior effluent quality, particularly effective for high-ammo-
nia nitrogen wastewater.

Compact Footprint, Flexible Application: The modular containerized design 
requires minimal space, making it highly suitable for decentralized scenarios (e.g., 
rural areas, scenic spots) with limited land and for emergency wastewater treatment.

Intelligent Control, Stable Operation: Capable of fully automatic, intelligent 
operation for simplified management; features low sludge production and strong 
resistance to shock loads, ensuring stable and reliable performance.

Environmentally Friendly and Easily Scalable: The equipment is an enclosed 
system that minimizes foul odor emissions. Its standardized modular design supports 
linear capacity expansion through the parallel connection of multiple container units, 
easily meeting future growth demands.

高度集成，快速部署：核心工艺设备、控制系统等全部集成于标准集装箱内，
工厂预制，现场快速安装，大幅缩短建设周期。

高效节能，运行成本低：采用透气膜直接供氧，传氧效率极高，相比传统曝气
可节能 70-75%，显著降低能耗。

强化脱氮，处理效果好：在单一反应器内实现硝化与反硝化同步进行，脱氮效
率高，出水水质优，尤其擅长处理高氨氮污水。

占地紧凑，灵活适用：模块化集装箱式设计，占地面积极小，非常适合用地紧
张的分散式场景（如农村、景区）及应急污水处理。

智能控制，运行稳定：可实现全自动智能运行，管理简便；污泥产量低，系统
抗冲击负荷能力强，运行稳定可靠。

环境友好，便于扩容：设备为封闭式系统，臭气逸散少；其标准化模块设计支
持通过并联多个集装箱单元，轻松实现处理能力的线性扩展，满足未来增长需
求。

工艺流程 Technical process

Equalization tank
调节池

Sludge tank
污泥池

Anaerobic  tank
厌氧池

Raw water
原水

Sludge discharge
污泥排放

MABR tank
MABR池

Disinfect tank
消毒池

Sedimentation tank
沉淀池

Control room
控制间

Disinfect
消毒

Sludge reflux
污泥回流

Aeration
曝气

Compliance discharge
达标排放

Processing capacity : (≤1000m³/d)    

The above data is for reference only. Parameters and options require mutual confirmation between both parties, and other models can be customized.Pictures are for illustrative purposes only. The final product is subject to the 
actual object. The company reserves the right of final explanation.

以上数据仅供参考。参数和选项需经双方共同确认，其他型号可定制。图片仅供参考。最终产品以实物为准。本公司保留最终解释权。

产品特点 Product Features

LD-15 LD-16



LD-JM IWTP Sewage Treatment Plant is an integrated solution based on high-efficiency biological treatment processes, highly integrated within 

standard containers. The device features a modular design for quick installation and easy relocation. Its core advantages lie in its compact 

process flow and high degree of automation. It can be custom-designed according to the characteristics of different industrial wastewaters to 

achieve stable and efficient removal of pollutants such as COD and ammonia nitrogen. With a daily treatment capacity of 100 to 1000 tons per 

unit, and combinable up to 10,000 tons, it is widely used in wastewater treatment projects including electroplating industrial wastewater, metallur-

gical industrial wastewater, mining industry wastewater, papermaking industrial wastewater, and more.

力鼎集装箱工业污水处理设备是基于高效生物处理工艺，高度集成于标准集装箱内的一体化解决方案。该设备采用模块化设计，安装

迅速、便于迁移。其核心优势在于流程紧凑、自动化程度高，能根据不同工业废水的特性进行定制化设计，实现对COD、氨氮等污染物

的稳定高效去除。日处理能力为每台100-1000吨，可组合高达10000吨，广泛应用于电镀工业废水/冶金工业废水、采矿业废水、造纸工

业废水等污水处理项目。

集装箱工业污水处理设备
LD-JM-IWTP 

PH Adjustment Coagulation Tank lamella clarifier Sand Filter Ion exchanger filter Filter Press
PH调节池 混凝池 斜板沉淀池 砂滤器 离子交换过滤器 压滤机

Processing capacity : (≤1000m³/d)    

Capacity

Power

Daily Power consumption

Shipping type

处理能力

功率

日用电量

运输类型

10m³/d

5kw

50kw.h

40HQ

20m³/d

5kw

55kw.h

40HQ

30m³/d

5kw

70kw.h

40HQ*2

40m³/d

7kw

80kw.h

40HQ*2

50m³/d

7kw

90kw.h

40HQ*3

Chromium(mg/l)
铬

Nickel(mg/l)
镍

Copper(mg/l)
铜

Plumbum (mg/l)
铅

0.10.5
Effluent

出水
0.3 0.2

设备参数 Product parameters

工艺流程 Technical process

Highly Integrated: Multiple treatment units are compactly integrated within a 
standard container, resulting in a compact structure.

Easy Mobility: Designed with the standard container form and transport function, it 
can be quickly relocated to different sites and reused.

Rapid Deployment: Pre-fabricated in the factory, it only requires simple on-site 
connection, significantly shortening the construction and installation cycle for a 
"plug-and-play" solution.

High Adaptability: Its modular design allows for easy capacity expansion, and it can 
be customized with specific processes to suit various decentralized scenarios like 
rural areas, scenic spots, and construction sites.

Smart Operation: It is typically equipped with an automated control system that 
supports remote monitoring and unattended operation, reducing the dependency on 
specialized maintenance.

Cost-Effective: It eliminates the need for extensive civil works, resulting in lower 
initial investment and a faster construction cycle, enabling quick commissioning and 
return on investment.

高度集成：将多个处理单元紧凑集成于标准集装箱内，结构紧凑。

移动便捷：具备标准集装箱的外形与运输功能，可快速转移至不同地点，重复
使用。

快速部署：工厂预制，现场只需简单对接，极大缩短了施工和安装周期，实现
“即运即用”。

灵活适应：模块化设计便于扩容，并能通过定制工艺，适应农村、景区、工地
等多种分散式场景。

智能运维：通常配备自动化控制系统，支持远程监控与无人值守，降低了对专
业运维的依赖。

成本效益：省去大量土建工程，初始投资更低，建设周期快，能快速投入使用
并产生回报。

Equalization tank
调节池

Sludge tank
污泥池

Reaction Tank1
反应池1

Raw water
原水

Reaction Tank2
反应池2

Sludge discharge
污泥排放

Reaction Tank4
反应池4

Reaction Tank3
反应池3

Sedimentation tank
沉淀池

Quartz sand filter
石英砂过滤器

Activated carbon filter
活性炭过滤器

Resin filtration system
树脂过滤系统

Chemical addition
加药

Chemical addition
加药 Chemical addition

加药

Compliance discharge
达标排放

The above data is for reference only. Parameters and options require mutual confirmation between both parties, and other models can be customized.Pictures are for illustrative purposes only. The final product is subject to the 
actual object. The company reserves the right of final explanation.

以上数据仅供参考。参数和选项需经双方共同确认，其他型号可定制。图片仅供参考。最终产品以实物为准。本公司保留最终解释权。

产品特点 Product Features

LD-17 LD-18



LD-JM IWTP Sewage Treatment Plant is a mobile, modular freshwater production system that integrates a reverse osmosis 